
Exhibit D 

• 

c. 	,ContactIn th‘nopce.  
Prefix (Mr. Mi!  Miss);  mr 	. - . 	.._, . 

First/Last Name:  Pat'Allen  +. -,1 ', 

Suffix (Jr, Sr, III)i  WA 	tit&  General Manager, . 	cred, e' -nu:  N/A . „. 	. 
Organiiitidn NaMe:  Green  Valley 'SpecieRitiiity DiStriarl  ' ,  

	

. 	... 	• 
'Phone tio.: (P°) 914-2330 , , 	--:,  &tells-Ion:  WA 	,- -., 	. 	. 	_. 

4. P-1461116,01acetin'fOrrilätion.,;: - 
If the facility and/or outfall is located in iripre thin one COlirity;*a iniblicyieNiving pl'ade.  „ 	 - , „, - - for each coun M 

	

ty 	ust be prcivided:,- 	• 	..'• --. 	... 
,. 	 • 

	

. 	, 	- 	s, -,t,.. .. 

	

, A 	 4 
Priblid Building ri 	

ki
ame:  Pue‘ 	„  , 

. 	. 
.LO'cation riiithin'thehtiliding N/A,. 	 . .. . 
[...]
2034 	Residential/Comi-nerCial Land tise 3,975, _953,916 
2035 	Residendal/Comrrieecial Land Use 4,372 1,649,301 

. 2036 	Residential/COmmercial Land Use . 	, 4,809 1,154,239 
2037 	Residential/Comthercial Land Use: 5,290 1,269,663 
2038 	Residential/Commercial Land Use 5,819 1396,629 
2039 	Residential/ComMercial Land Use, 6,401 X536,292 
2040 	Residential/Commercial Land Use 7,041 ).,689,92i 
2041 	Residential/Commer'ciarLand Use 	, * 7,745 1,858,913 , 
2042 	Fiesidentiaikommercial Land Use , , 	ii,520 . •2;044,805 
2043 	.Residential/Coineecial Land Use :. 9,3722. ,2,249,285 
2044 	Residential/Commercial Land Use '10,309 2,474,213 

Phase III: 5 MGD 
2045 	Residential/Commercial Land Use 11,340 2,721,635 
2046. 	Residential/Commercial Land Use 12,474 2,993,798 
2047. 	Residential/Commercial Land Use 13,722 3,293,178,  
2048 	Residential/Commercial Land Use 15,094 3,622,496 
2049 	Residential/CoMmercial Land Use 16,603 3,984,746' 
2056 	Residential/Commercial Land Uše 18,263 4,383,220 
2051. 	Residential/Commercial Land Use '20,090 4,821,542 
2052 	Residential/Commeccial Land Use - -22,099 5,363,696. 

430 



Exhibit D 

Average Influent Loading (lbs/day = total average flow x average BOD5 conc. X 8.34) 
730 WID initial Flow 

Provide the source of the average organic strength or BOD5 concentration. 

Engineer opinion and experience of comparable facilities. 

If the increased flow will impact the existing organic strength, the following table must 
be completed. 

c. 	Proposed organic loading 
This table must be completed if applying for a new permit or if increased flow will 
impact organic loading. 

Table 1.1(4) - Design Organic Loading SEE ATTACHED TABLES 

Source Total Average Flow 
(MGD) 

Influent BODs 
Concentration (mg/1) 

Municipality See Attached Tables 

Subdivision (Residential) 

Trailer park - transient 

Mobile home park 

School with cafeteria 
and showers 
School with cafeteria, 
no showers 

Recreational park, 
overnight use 

Recreational park, day 
use 
Office building or 
factory 
Motel 

Restaurant 

Hospital 
Nursing home 

Other 

TOTAL FLOW 

AVERAGE BO D5 

TCEQ-10054 (07/14/2014) Domestic Wastewater Permit Application Technical Report 	Page 23 of 76 

431 



Exhibit D 

DESIGN ORGANIC LOADING - INITIAL PHASE,,  
. 

Source 

. 	• 
Total Average Flow , 

(MGD) 

. Influent B0D5  

Coliedntration , 	. 
, 	

' 
(rng/LY 	, 

Municipality 
Subdivision (Reildential) . 0.05 qf, . 
Trail Park .. transient • 
Mobile liciMe Park' ..., 
School with cafeteria and 
shower; . ..H. 

School with cafeteria and no 
shower, 	, 	. .. 

. 	' 

Recreational park; 'overnight 
use 	, 

- 

_ 
Recreational Park; day use 

Office building or:factory • , 
Motel 	 ' t• 
Restaurant 
Hospital 	, 	.... 	, 
Nursing Home " 
Other . 	0.20 

— , 
„5350.-  

TOTAL FLOW 	0.25 

AVERAGE BOD 5 ) 

432 



Exhibit D 

DESIGN ORGANIC LOADING - INTERIM PHASE 

Source 

- 
Total Average Flow 

(MGD) 

Influent LIODs  

Concentration 
(mg/L) 

Municipality 
Subdivision (Residential) ..,.,..., . 	,_ 	_ 1.75 . 350 
Trail Park - transient 
Mobile Home Park 
School with cafeteria and 
shower 

0.25 350 

School with cafeteria and no 
shower 
Recreational park, overnight 
use 

Recreational Park, day use 0.01 

Office building or factory 0.05 350 
Motel 
Restaurant 0.05 
Hospital 
Nursing Home 
Other 0.39 350 

	

TOTAL FLOW 
	

2.50 

	

AVERAGE BOD 5 	 350 

433 



Exhibit D 

DESIGN ORGANIC LOADING,- FINAL PHASE „ 

Source. 

. 	.., 	, ' 	" 	- 
Tafel Mterage Flow 

(MGD): 

Influent BOD5  

: 	Concentration 

(Ma) 

Municipality.  

Subdivision (Residential) 3.90 

Trail Park --transient  

Mobile Home Park 	, 
Schooi with cafeteria,and ' 

shower 
0.251 

) , 

1350 „ 

SChoól With cafeteria and no 

glower , 	 , 

. 
„ 	,.... .., 	 - 

Recreational Park, Overnight 

use 	, 
 . 

iteciOtionaPark, day use 	. ' 0.01... ..- 	350 

Office building or,factoiy-  0.05 ., —350' 

Motel . 
' 

Restaurant- 0.05 350 

Hospital 	, - , 	. 

Nursing Home 

Other' —034 ,!,,, 350..: 

	

TOTAL FLOW, 	5.00 

	

Al/tBAGE BOD 5" 
	 - 	 B5On 

434 



Exhibit D 

b. Wind rose 
U Indicate by a check mark that a wind rose has been submitted. 

6. 	Permit Authorization for Sewage Sludge Disposal 
(Instructions, Page 67) 

a. Beneficial use authorization 
Are you requesting to include authorization to land apply sewage sludge for beneficial 
use on property located adjacent to the wastewater treatment facility under the 
wastewater permit: 

[:1Yes No 

If yes, is the completed Application for Permit for Beneficial Land Use of Sewage 
Sludge (TCEQ Form No.10451) attached to this permit application (see the instructions 
for details): 

UYes LP() 

b. Sludge processing authorization 
Are you requesting to include authorization for any of the following sludge processing, 
storage or disposal options at the wastewater treatment facility: 

Ekest:INo 	Sludge Composting 

LiYes UNo 	Marketing and Distribution of sludge 

ales Iwo 	Sludge Surface Disposal or Sludge Monofill 

If yes to any of the above sludge options and if the applicant is requesting to 
continue this authorization, is the completed DOMESTIC WASTEWATER PERMIT 
APPLICATION: SEWAGE SLUDGE TECHNICAL REPORT (TCEQ Form No. 
10056) attached to this permit application? 

UlYes UNo 

TCEQ-10054 (07/24/2014) Domestic Wastewater Permit Application Technical Report 	Page 26 of 76 

435 



GIVEN 
-Influent: 

— C 
Peakirig Factor = 

Op 7, 
BOD5= 
'TSS= 

Chemical Oxygeb r, 
Demand,(COD) 

	

7.41-KN 71 	50* 

	

p1-1314 =6, 	26 

	

Okaitic N14. C = 	24'` 

	

Alkalinity =e 	200- 

	

Winter Temp. Min. = 	15 

	

Summer Temp. Max. = 	30 

ASSUME 

259,000 god.' 0 
3 

750,000 gpd 	Plant) 7  
350 	mg/I 
300 	mg/I 

/76 • 

6mgft 07.8 (1300/COD),iied9.59_ 
mg/l 

6 mg/I 
mg/I 
mgll 

•C  

Effluent: 

' :•;.• 
	BOD = 	20 	mg/I 

TSSeff t20 mg/I' 
NH3N 3 mg/l 

r 
Chldrine Resi• dual '61; 	reig/I© 20 

r!lin det 

Exhibit D 

Green Valley Special tiltilityPistrIct - Santa Clara Creek No. i 
Wastewater Treatment DeSign Calculations 

Initial Phase 

10' 
0.6 

0.06 
0.95 
0.08' 
-3000 
70% 
2190 

diys, mean cell residencritime`„ 00 -= 
r= 

= 

MLSS 
MLVSS =- 

MLVSS (X) = 
c4.•  

maximum yield coefficient, range: 0.4 ;0.8 (i'Aetcalf & Eddy Table 8-7)• 
' day*-1, endogenous decay coefficier$ range: 0.025 - 0.075 (Metcaff & Eddy Table 8-7) 

growth constant, rpnge: 0.8 - 1.10 
growth constant tA "1. , 
mg/I, conc. Of sUspended òlids iri'aeraftori tank 4  • of MLSS , 	• t 	 „ 
mg/l; conc. Of volatile suspended solidein aeration tank, 

DESIGN CALC.UPTIONS' 

A., BOD5  Loading 

F 
 = 
	 • ,Q x(S — S) 

10 6  
F 	888.1 	lb BOD5  /day' 

TSS Loading 

TSS 	
4 x Qx(TSl'#Scr) 

106  

I • 

r, 

TSS =, 	583.8' 

C. Aeration Basin Volume 

ib TŠS iday • 

' 	  
Agri* + kdx 

Minimum Aeration Basin Volume = 147,321 gal= 

2. TCEO Criteria 

15,894 ft' 

25 	lbs BOD5/day/1,060 fe (Conventional ACftsiated SlUdge.W/ NitrificatiOn), 

Minimum Aeration Bashi' Volume = 	27,522 ft'- . 

Minimum Required Aeration Basin Voiume= 

Proposed Atiration Basin Volume = 
VOlumetric BOD L'oading = 

27,522 fee 

31,500 fe. 
21.8 	lbsi1000 ft3:- day' 

Page 1'81'3 	Design Calm &,Sewege Sludge Management Plan.xls 

436 



Exhibit D 

Green Valley Special Utility District - Santa Clara Creek No. 1 
Wastewater Treatment Design Calculations 

initial Phase 

D. Hydraulic Retention Time (6) 

Hydraulic Retention Time = WQ 
Hydraulic Retention Time = 22.62 hrs 

E. Food to Mass Ratio 

F I M = 
So 

 

0 x MLVSS 
FAA = 	0.177 	lbilb-day 

F. Micro-Organiem Mass in Aeration Basin 

6bx Y ..114-v ----- F x 
1 -i- (kd x 60 

Mv = 	2,580 lbs 

G. Sludge Residence Time (SRT) 

SR T = 	  
v 

SRT= 5.8 days 

H. Clarifier 

1. Weir Loading 
20,000 gpdllf max at peak flow 

	

Minimum Length = 	37.5 	If 

	

Proposed Length si 	50,0 	If 

2. Surface Area 
1,200 	g /Ate max overflow rate at peak flow 

	

Minimum Surface Area = 	625.0 	ft2  
Proposed Surface Area = 1,964.0 62  

3. Volume/Detention Time 
1.8 	hours minimum detention time at peak flow 

Minimum Volurne = 7,519.6 fla  
Proposed Volume = 35,352.0 1t3  

l. Retum Activated Sludge (RAS) 

1. Ratio 
r = MLVSSAER  / (MLVSSau,G  - MLVSSAEs) 
Assume Clarifier concentrates to 	1.5% 	solids = 	15,000 	mg/L 

	

r•-• 	16% 

2. RAS 
RAS lo rx0= 	28.3 	gpm 

Page 2 of 3 

437 
Design Calcs & Sewege Sludge Management Plan.ids 

1 



15 	days!
, 
 

76,607 , giat'w• 
95,000 	gel =, 

K. Digester 
Minimurii Retention Tithe = 

Required Digoitir Volbrrie 
Propoied Digester Volume 

L Oxygen Requirements 

1. Aeration Basins 
Minimum_oxigen requirethent= 
Minimum oxygen requirement = 

• — • .• , 

3,200 scf iier lb BON per clajf ©12' aiibmergence arid 20 deg C 
1,529 -•scfm 12 surime'rgefice and 20 deg C 

2. Digester t 
•30 šcfm per 1,000 ft' Oxygen Requirement = 

Page-3 of 3 

438 
Design Calcs & Sewege Sludge Management Plarixiš 

Exhibit D 

Green Valley Special Utility District -Sinta Cla!a Creek No. 1 
Wastewater Treatment De,sign Calculations 

Initial Phase 

J. Sludge Yield 

Volatile  

VOlatile = 
Siúclge 

447.2 Itie/di 
638.9 lbstday 

Assume Percent Solide = 	1.g 	% 

Ctstudge„= ; 5,107 gaffdiy. 

Diffuser Submergence Depth (ft) - 	Airflow Correction Factor. 
8 - 	, 1.82 

10^ . ' 1.56 
12 • ''. .1.00 	._ 
15, 0.91 
18 0.73 

'0.64 . 

Diffuser Subthergence DePth = 	'18 	,ft ' 
- Correction Factor*= 073 

Minimum oxygen requirement . 1,116 scfm t 20 dog C 

Minimum oxygen requirernent = 	381 iefirr 

M. Dieirifeetion 
Chlorine Contact Bésin MininiuM Detintiori Time =:7 	'it) 	minutes, 

Minimum Required Volume'. 1,392.5 :ft' • 
Proposed Volume 	, 2,250 ftt  



n Values 
Ass&meI Values 

Peak Biological Oxygen 

	

Demand 5-day (BOD): 	350 	mg/I 

	

Total Suspended Solids (TSS): 	300 	mg/I 

	

Ammonia (NH3-N): 	26 	mg/I 
Chemical Oxygen 

	

Demand (COD): 	700 	mg/I 

	

Alkalinity 	200 	mg/I 

Exhibit D 

Green Valley Special Utility District - Santa Clara Creek No. 1 
Wastewater Treatment Design Calculations 

interim Phase 

INFLUENT 

Flow: 

	

Average: 	2.5 	MGD 

	

Peak: 	7,5 	MGD 

Site Elevation: 
	

550 	ft MSEL 

Composition: 

	

Total Dissolved Solids (TDS): 	550 	mg/I 

	

Total Nitrogen (N): 	50 	mg/I 

	

Phosphorus (P): 	9 	mg/I 

Temperatures: 

	

Winter Temp (Min.): 	15 	°C 

	

Summer Temp (Max.): 	30 	°C 

EFFLUENT 

Composition: 
Biological Oxygen 

Demand 5-day (BOD5): 10 
Total Suspended Solids (TSS): 15 

Amrnonia (NH3-N): 3 
Dissolved Oxygen: 4 

mg/I 
mg/I 
mg/I 
mg/l 

Page 1 of 13 

439 



Exhibit D 

Green Valley Special Utility District - Santa Clara-‘Dreek No:, 1 
Wastewater Treatment Design CalculatiOns 

Interim Phase 

CHARACTERISTICS & COEFFICIENTS 

. 	!ASS =: 	3000, mg/l at norinal operating teliel 

	

VOlatile SusenddSolids 	70 	,% aIjotal Suspended Solidi 

	

Miimum DO_during aeration =_ 	2.0' 

'Kinetic Coefficients for heterotrophic bacteria .  

	

Y= 	3.40. 	vss g bC0b 

	

kiy= 	0.12f g VSS / g VSS*d. 

	

kd = 	1.04' 	unitless 
kd,15°C= 0099 g g*ci 

	

Id = 	0.15 	unittees 

Kinetic Coefficients for nitrification 
Ykk< 012 , 	VSS /ANI-14-N 

g 1,n21, 
Kn 

• Kri = 	unitleis 

	

Kn, i5et 	0.572 g 1141,43 _ 
kdn= 0.080,  g VSS, i:g yss.ci 

	

kart = 	,1.040 	unities; 

	

kdn, 15°C 	0.066' g(rd 

	

pmn = 	0.75 g VSS !g VSS*d.  

	

pn= 	1O 	unitthsš 
prn,isc;b= 0.535 g rd 

a:. Matadi & E.ddy, 	 Tivatment & Reuse, 41h ed.bles 6-10 k8-11, pgi 704-705 

1,0ADING 

BOD5 Loading: 
BOD5 !támoved = 8.S4xaBOD —BOD eff)\,. 5  

f 0 6 

BOD5 Removect= ' 	7,099 	lba/day- 

TSS Loading: 
TSS Rernovedr=, 	8 .34. xax 	 -7..TSSeff,  )  

10, 6  
TSS Rernoved=-: 	5,942 	lbs/day.; 

FiAge 2 ofT3 

440 



FINE SCREEN 

Bar Spacing: 0.25 
Average Flow Rate: 2.5 

Approximate Volume of Screenings: 13 

Anticipated Volume of Screenings: 32.5 

in 
MGD 
cf/MG 

cf per day 

Exhibit D 

Green Valley Special Utility District - Santa Clara Creek No. 1 
Wastewater Treatment Design Calculations 

interim Phase 

COARSE SCREEN (BYPASS/OVERFLOW BAR SCREEN) 

INFLUENT FLOW RATE: 

	

Average Influent Flow Rate: 
	

2.50 	MGD 
	

1736 gpm 
	

= 	3.868 cfs 

	

Peak Influent Flow Rate: 
	

7.50 	MGD 
	

5208 gpm 
	

= 11.604 cfs 

CHANNEL GEOMETRY: 

ft 
ft 
ft 

	

Channel Width: 
	

5.0 

	

Design Channel Flow Depth: 
	

0.7 

	

Max. Channel Depth: 
	

1.8 

BAR RACK GEOMETRY: 

0.375 
0.500 

60 

No. of Bars in Rack: 68 
Clear Space: 2.875 

HEADLOSS THROUGH BAR SCREEN: 

Channel Area (Avg): 3.5 
Channel Area (Max): 9.0 

Approach Velocity (Avg): 1.11 
Approach Velocity (Peak): 1.29 

Bar Screen Area (Avg): 2.01 
Bar Screen Area (Max): 5.18 

Velocity Through Bars (Avg): 1,92 
Velocity Through Bars (Max): 2.24 

Bar Size: 
Clear Space Between Bars: 

Incline Angle: 
in 
degrees 

si per ft of channel depth 

sf 
sf 
fps (using design channel depth) 
fps (using max. channel depth) 

sf 
sf 
fps (using design channel depth) 
fps (using max. channel depth) 

t 	2 
V - v 

0.7 x 2 x g 

V= Velocity of flow through openings in rack 
v= Approach velocity 
g= Acceleration of gravity, 32.2 

Assuming Clogging: 
Assuming No Clogging: 
	

Clogging Factor: 
	

0.500 

	

Head Loss (Design): 
	

0.0549 	ft 
	

Head Loss (Design): 
	

0.219 	ft 

	

Head Loss (Max): 
	

0.075 	ft 
	

Head Loss (Max): 
	

0.299 	ft 

Page 3 of 13 

441 

HeadLoss 



Exhibit D 

Green Valley SpecÌäl Utility District - Santa Clara Creek NO. 1 
Wastewater Treatment Design CalcUlations 

'Interlth PliaSe • 

INITIAL•SBR BASIN DESIGN 

Number:of Basin's = , 2 
NuMber of CYCles per Day = 4 

Total Cycle Time = 6,00 
Volume per Cycle =, , 312,500, 

Side Water Depth (SWD) = 28.0 

Fiil 

- perBasin 
hrs / cydle 
gal I:Cycle' 
ft 

Time to Fill = 24 hrs/day / Total Nò. ofdycies per day. 
Time to Fill 	3.00 	,hrs / cycle' 

Average Floyi Rate = Velume per Cycle / Time toFill 
Average Flow Rate = 1,736.1 gpm 

	

25 	lbs.B9D6/daÿttocicicf 

(TCEQ Chap. 217.154, Conventiorial 
Activated Studge with Nitrification, with 
temperatures between 13°C and 15°C) 

BOD5 Loa:ding:* 7:669' ‘7,1bs/day 

Miiiintium Requited Aeraticin Volume (Va)!",•283,580.0 cf 
• 

Ínitial AssUmption: 
Aerated.P,Ortien of 	0%;* 

Aerated Pårtion of React: 100% 
React Portion of Total Cycle: 	34% 

React CyCle Time (Tr): 	2.04 	hre 
.Aerated ReaCt,Cycle Time (Tre):, 

Minimum TotaiVolurne Required (Vt) a Vi 1 Ta 
Vt = 	834,000 Cf 6,238,737 	gal 

Mii4num Total Volunie kequired pet-Basin = .417,000,0 cf = 	3,119,368.5 : gal 
Minimum SUrface Area ReqUired per Basin a; 14 892.9„sf . 	. 

	

ProPosed Basin Size,=.: 	94.0".  ft x, 160.0 ft x 	28.0 ft SWD 

	

Round Basin Size—=, 	137.7 	ft diarneter 
ProposedVolume,per Basin = 421120.6 eV 0 

• • 	• 

Page 4 of 13 

442 

React 
Minimurn Required Aeration Voturrie: 

,Maximum Organic Loading-:' 



Exhibit D 

Green Valley Special Utility District - Santa Clara Creek No. 1 
Wastewater Treatment Design Calculations 

Interim Phase 

Settle 

	

Maximum Overflow Rate @ 2-Hr Peak Flow = 	1200 	gal/day/sf 
(TCEQ Chap. 217.154, 
Conventional Activated Sludge with 
Nitrification, with temperatures 
between 13°C and 15°C) 

Min. Surface Area Required (Proposed Surface Area per basin) = 	15,040.0 sf 
Maximum Overflow Rate = 12,533.3 gpm 

Volume per Cycle = 312,500 gal 

	

Minimum Settle Time (Ts) = 	24.93 	min 

	

Use Ts = 	25.00 	min = 0.42 hrs 

Decant 
Assumed Flow Rate of Decanter = 6,950.0 gpm 

	

Decanters per Basin = 	2 
Total Decant Flow Rate per Basin = 13,900.0 gpm 

Volume per Decant = 312,500 gal 

	

Decant Time (Td) = 	22.48 min =t 	0.37 hrs 

Page 5 of 13 

443 



Exhibit D 

Green Valley Special Utility District =Santa Clara'Creek,No: 1 
Wastewater Treatment Design Calculations 

Interim Phase 

SBR DESIGÑ 

	

Number ofBasins'=, 	ri 

	

Number of Cycles per Day = 	4 
Volume per„Cycle = 312,400 gal 

	

Side Water Depth (SWD) = 	8 	ft 
Minimum Total Volume Needed = 834,000 

Minimum Volume per Basin = 417,000.0 cf 

	

Minimuth Surface Area Required pìBasln 	15,04O.O sf 